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Classification report of roof covering product “Extrubit S”
exposed to external fire

1. Introduction

This classification report defines the classification assigned to the product “Extrubit S in
accordance with the procedure given in EN 13501-5:2005.

2. Description of the roof covering

The produect is fully described below.

Roof covering called “Extrubit S”, consisting of glass fibre reinforced sheet of ethylen
copolymer bitumen. The product has 2 nominal area weight of 2,02 kg/m and a nommal
thickness of 2.0 mm.

3. Test reports & test results in support of this classification

3.1 Test reporis

Name of laboratory Name of sponsor Test reportref no  Test method

SP Schedetal Folien P601845D ENV 1187, test 2
GmbH

SP Swedish National Testing and Research institute

Poslal adress Office fgeation Phane / Fax / E-mail Laboratories are accredited by the Swedish Board for Accreditation and Conformity
SP Visterdsen +46 33165000 Assessment (SWEDAC) under the tarms cf Swedish legislation. This report may
Box 857 Brinellgatan 4 44633135502 not be reproduced cther than in full, except with the prior written approval of the
SE-501 15 Boras Bords info@sp.se issuing laboratory.

SWEDEN
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3.2 Test results, test method 2
Test condition according to ENV 1187:2002, test 2.
Test pitch 30°.

Substrate of non-combustible mineral wool having a density of 150 + 20 kg/rn3 and thickness
50+ 10 mm.

Parameter Criteria Test Results Compliance
Mean Max Test 1 Test 2 Test 3 Mean Max

Damaged length

at 2 m/s — roof <0.550m | <0.800m 0.380 0.383 0.385 0.383 0.385 Yes

covering

Damaged length

at2m's - <0550m | <0.800m -* ¥ -¥ -* ¥ Yes

substrate

Damaged length

at 4 m/s — roof <0550m | <0.800m | 0.330 0.388 0.465 0.394 0.465 Yes

covering

Damaged length

at4 mss - <0.550m | <0.800m - -# ¥ -* _ Yes

substrate .

5P 302

* only discoloured
4, Classification and field of application

4.1 Reference

This classification has been carried out in accordance with clause 6.4.3, 7, 8.2 and 9 in
EN 13501-5:2005.

4.2 Classification

The roof covering “Extrubit 8 in relation to its external fire performance is classified:

Broor(t2).
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4.3 Field of application:
This classification is valid for the following conditions:

Substrates
» Non-combustible substrates, having a density > 112 kg/m’.

Fixings
e Mechanically fixed.

Pitches
s All pitches.
This classification is also valid for the following product parameters:
Nominal thickness: 2 mm,
Nominal area weight: 2.02 kp/m?

The sample was delivered by the client. SP Fire Technology was not involved in the sampling
procedure.

5. Limitations
This classification document does not represent type approval or certification of the product.

SP Swedish National Testing and Research Institute
Fire Technology - Materials Reaction to Fire

G-

n Sundstrém Per Thureson
Marager Technical Manager
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External Fire Exposure to roof according to ENV 1187, Test 2 -

Method with burning brands and wind
(1 appendix)

Product

Roof covering called “Extrubit S”, consisting of glass fibre reinforced sheet of ethylen
copolymer bitumen. The product has a nominal area weight of 2.02 kg/m® and a nominal
thickness of 2.0 mm. |
Manufacturer

Schedetal Folien GmbH, Hann.-Muenden, Germany.

Purpose of test

Basis for technical fire classification.

Sampling

The sample was delivered by the client. It is not known to SP Fire Technology if the product
received is representative of the mean production characteristics.

The sample was received April 24, 2006 at SP Fire Technology. The product was marked
ltE6)!.

SP Swedish National Testing and Research Institute

Postal adcress Office location Phone / Fax / E-mall Laboratories are accredited by the Swedish Board for Accreditation and Conformity
sSp Vasterasen +46 33165000 Assessment (SWEDAG) under the terms of Swedish legislation, This report may
Box 857 Brineligatan 4 +4633135502 not be reproduced other than in i, except with the prior written approval of the
SE-501 15 Boras Boras info@sp.se issuing laboratory.

SWEDEN
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Test results
A full fire test series

The test results of “Extrubit §”, when applied onto a non-combustible backing (board of
mineral wool, 150 kg/m® and 50 mm), are given in appendix 1.

The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire
hazard of the product in use.

SP Swedish National Testing and Research Institute
Fire Technology - Materials Reaction to Fire .

Qnﬁl W ué{/zm (/Anft/ |

n Marina C Andersson
Technical Manager Technical Officer

Appendix
1 Test results
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Appendix 1

Test results — ENV 1187:2002, Test 2

Product

Roof covering called “Extrubit S”, consisting of glass fibre reinforced sheet of ethylen
copolymer bitumen. The product has a nominal area weight of 2.02 kg/m” and a nominal
thickness of 2.0 mm.

Application

The specimen was nailed to a non-combustible board (board of mineral wool) having a density
of 150 kg/m’ and a thickness of 50 mm approximately.

Test results

Test no 1 2 3 Averape 4 5 6 Average
value value

Air velocity, m/s 2 2 2 4 4 4

The roof covering was  00:30 00:29 00:28 00:28 00:28 00:28

ignited, min:s

The flames died out, 06:48 08:18 07:07 05:39 04:46 -05:27

min:s

The glow died out, 09:42 10:31 10:20 08:23 06:41 06:24

min:s

Fire and glow were - - - - - -
extinguished, min:s
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Measured data

Thickness 1.8 — 2.0 mm.
Area weight 1.9 — 2.0 kg/m’.

Conditioning

Temperature 23 + 2 °C,
Relative humidity (50 £ 5) %.

Date of test

May 17, 2006.



